HAMMER STRENGTH EQUIPMENT
MTS Leg Extension - General Assembly

Increment
: Weight
\SNe|gkht Assembly
tac Seat Back
Assembly

Exploded
Assembly

Right Cam
Assembly

Right Side

Frame \

Movement
Arm

/.

Seat Assembly

Side

Left Cam Frame

Assembly

QU
Left \)

Movement
Arm

10of13



HAMMER STRENGTH EQUIPMENT

MTS Leg Extension - Exploded Assembly

ITEM NO. | QTY. PART NO. DESCRIPTION
1 1 MTLE-SO009 Back Frame
2 1 MTLE-A00Q03 Left Side Frame Assembly
3 1 MTLE-AO008 Right Side Frame Assembly
4 1 MTLE-A0001 Seat Frame Assembly
5 1 MTLE-A0002 Seat Back Assembly
6 8 0017-00042-1041 HAMMER HEAD WASHER
7 8 0017-00104-0379 1/2" Internal Lock Washer
8 8 0017-00101-1582 1/2 X 3 Bolt
9 8 0017-00103-0223 1/2" Thick Lock Nut
10 1 M051-00299-A000 HAMMER PATENT DECAL

2 of 13



https://www.gympart.com/itemdesc.aspx?ic=LF14365
https://www.gympart.com/itemdesc.aspx?ic=LFS1434
https://www.gympart.com/itemdesc.aspx?ic=LFS1497
https://www.gympart.com/itemdesc.aspx?ic=LST2304
https://www.gympart.com/itemdesc.aspx?ic=LF11263

HAMMER STRENGTH EQUIPMENT

MTS Leg Extension - Right Side Frame

ITEM NO. | Q. PART NO. DESCRIPTION ITEM NO. [ QTY. PART NO. DESCRIPTION
1 1 |MILE-SO008 Right Side Frame 21 2 | MTLC-P0130 MTS SIDE SHIELD
2 2 10017-00042-1038 11/2 X3 End Cap 22 1 |MTLC-PO131 SHIELD BACK PANEL
3 6 10017-00104-0379 1/2" Internal Lock Washer 23 1 [0017-00101-1583 1/2 X 1 1/4 Bolt
4 2 10017-00101-1582 1/2 X 3 Bolt 24 2 10017-00101-1580 1/2 X 4 Bolt
5 6 [0017-00103-0224 1/2" Thin Lock Nut 25 3 [0017-00104-0311 1/2" SAE Flat Washer
6 2 10017-00009-1039 3" PULLEY ASSEMBLY 26 2 10017-00103-0223 1/2" Thick Lock Nut
7 2 10017-00009-1034 Small Bearing 27 1 [AK50-S0025 BELT ATTACHMENT PLATE
8 4 10017-00101-1572 1/2 X 2 1/2 Bolt 28 1 |OK50-P1121 Strap Clamp 2
9 6 [0017-00042-1041 HAMMER HEAD WASHER 29 4 10017-00104-0377 WSH .375 INT LOCK ST ZN
10 2 10017-00042-0993 WEIGHT STACK DONUT 1" THICK 30 1 [O0K50-P1132 BELT WRAP PEG
11 2 |0017-00009-0933(MTLE) |CHROME ROD (43.25") 31 2 10017-00103-0217 NUT 3/8 - NYLOC: THIN NY NO
12 2 10017-00042-0967 3/4 1.D. BLACK PLASTIC ROD CAP 32 2 10017-00101-1587 SHIELD RIVET
13 2 10017-00101-1585 1/4 X 2 1/2 Bolt 33 1 10017-00033-0855(MTLE) | MTLE STRAP ( 84")
14 2 10017-00103-0226 1/4" Thick Lock Nut 34 1 [0017-00101-1586 1/2 X 3/4 Bolt
15 1 |AK50-WS018 MTS 150 LB WEIGHT STACK 35 1 [ M051-00293-A000 WARNING DECAL
16 4 10017-00101-1412 3/8 X1 1/4 Bolt 36 1 [M051-00292-A000 HAMMER STRENGTH SHIELD DECAL
17 1 |MTLE-AO006 Right Movement Arm Assembly 37 1 [ M051-00294-A000 WEIGHT STACK NUMBER STRIP
18 1 |OK50-P1110 GUIDE ROD COLLAR 38 1 [ M051-00297-A000 INCREMENT WT. DECAL (RIGHT)
19 1 |AK50-S0021 Increment Weight Assembly 39 1 | M051-00289-A000 HAMMER STRENGTH NAME PLATE
20 1 10017-00009-1019 3/4" Lock Collar

3 of 13



https://www.gympart.com/itemdesc.aspx?ic=LFS661
https://www.gympart.com/itemdesc.aspx?ic=LFS846
https://www.gympart.com/itemdesc.aspx?ic=LFS076
https://www.gympart.com/itemdesc.aspx?ic=LFS662
https://www.gympart.com/itemdesc.aspx?ic=LFS596
https://www.gympart.com/itemdesc.aspx?ic=LFS476
https://www.gympart.com/itemdesc.aspx?ic=LF14365
https://www.gympart.com/itemdesc.aspx?ic=LFS1433
https://www.gympart.com/itemdesc.aspx?ic=LFS1434
https://www.gympart.com/itemdesc.aspx?ic=LFS1435
https://www.gympart.com/itemdesc.aspx?ic=LFS1437
https://www.gympart.com/itemdesc.aspx?ic=LFS1438
https://www.gympart.com/itemdesc.aspx?ic=LFS1125
https://www.gympart.com/itemdesc.aspx?ic=LFS238
https://www.gympart.com/itemdesc.aspx?ic=LFS1497
https://www.gympart.com/itemdesc.aspx?ic=LFS1498
https://www.gympart.com/itemdesc.aspx?ic=LFS1499
https://www.gympart.com/itemdesc.aspx?ic=LFS1546
https://www.gympart.com/itemdesc.aspx?ic=LF13275
https://www.gympart.com/itemdesc.aspx?ic=LST2304
https://www.gympart.com/itemdesc.aspx?ic=LF11190
https://www.gympart.com/itemdesc.aspx?ic=LFS1652
https://www.gympart.com/itemdesc.aspx?ic=LFS065
https://www.gympart.com/itemdesc.aspx?ic=LFS980
https://www.gympart.com/itemdesc.aspx?ic=LFS318
https://www.gympart.com/itemdesc.aspx?ic=LF11229

HAMMER STRENGTH EQUIPMENT
MTS Leg Extension - Right Movement Arm

[TEM NO.

QTY.

PART NO.

DESCRIPTION

MTLE-SO006

Right Movement Arm

0017-00042-1038

11/2 X3 End Cap

0017-00009-0925

1.0"ID OIL LITE BUSHING

MTLE-A0007

Right Cam Assembly

SPRING:; PULL PIN LARGE

0K50-P0121-0000

PULL PIN

0017-00009-1077

KNOB, BLACK TULIP STYLE

MTLE-PO016

MTLE Counterweight

© (0[N o o | W N |

0017-00101-1584

1/2-13 X 1.50 UNC HEX BLT G5 ZN

NN R RN

=
O

0017-00104-0379

WSH .500 INT LOCK ST ZN

4 of 13



https://www.gympart.com/itemdesc.aspx?ic=LFS411
https://www.gympart.com/itemdesc.aspx?ic=LFS832
https://www.gympart.com/itemdesc.aspx?ic=LFS240
https://www.gympart.com/itemdesc.aspx?ic=LFS257
https://www.gympart.com/itemdesc.aspx?ic=LFS332
https://www.gympart.com/itemdesc.aspx?ic=LFS476
https://www.gympart.com/itemdesc.aspx?ic=LFS1436
https://www.gympart.com/itemdesc.aspx?ic=LST2304
https://www.gympart.com/itemdesc.aspx?ic=LFS256

HAMMER STRENGTH EQUIPMENT
MTS Leg Extension - Right Cam Assembly

ITEM NO. | OTY. PART NO. DESCRIPTION
1 1 [MTLE-S0007 Right Cam Assembly
2 2 10017-00101-1444 3/8 - 16 X 24 HXS BTN. BLT.
3 2 10017-00009-1100 STOP, NYLON
4 2 10017-00103-0229 NUT 3/8 - 16 NYLOC D STZN
5 1 |OK50-P1154 PLATE, POLISHED SELECTOR
6 2 10017-00101-1428 3/8-16 X 12 UNS HEX BLT G8ZN
7 2 10017-00103-0217 NUT 3/8 - NYLOC:; THIN NY NO
8 1 [MTLC-P0O016 STRAP CLAMP
9 1 |O0I7=0004250995(LE-LC) [CAM STOP (2-1/4")

5of 13



https://www.gympart.com/itemdesc.aspx?ic=LFS480
https://www.gympart.com/itemdesc.aspx?ic=LFS253
https://www.gympart.com/itemdesc.aspx?ic=LFS2011
https://www.gympart.com/itemdesc.aspx?ic=LFS238
https://www.gympart.com/itemdesc.aspx?ic=LF10557

HAMMER STRENGTH EQUIPMENT
MTS Leg Extension - Left Side Frame

Y

\Y

D.

AN

AR

U
[TEM NO. |QTY. PART NO. DESCRIPTION ITEM NO. [QTY. PARTNO. DESCRIPTION
1 1 |MTLE-S0003 Left Side Frame 22 1 {0017-00101-1586 1/2 X 3/4 Bolt
2 2_10017-00009-1034 Small Bearing 23 1 {0017-00101-1583 1/2 X 1 1/4 Bolt
3 4 |0017-00101-1572 1/2 X 2 1/2 Bolt 24 2 [0017-00101-1580 1/2 X 4 Bolt
4 6 10017-00042-1041 HAMMER HEAD WASHER 25 3 {0017-00104-0311 1/2" SAE Flat Washer
5 6 10017-00103-0224 1/2" Thin Lock Nut 26 2 {0017-00103-0223 1/2" Thick Lock Nut
6 2 10017-00042-1038 11/2 X3 End Cap 27 1 |OK50-P1132 BELT WRAP PEG
7 2 _10017-00009-1039 3" PULLEY ASSEMBLY 28 1 |OK50-P1121 Strap Clamp 2
8 1 |AK50-WS018 MTS 150 LB WEIGHT STACK 29 1 |AK50-50023 BELT ATTACHMENT PLATE
9 2 _10017-00042-0993 WEIGHT STACK DONUT 1" THICK 30 2 10017-00103-0217 NUT 3/8 - NYLOC; THIN NY NO
10 2 |0017-00009-0933(MTLE) [ CHROME ROD (43.25") 31 4 |0017-00104-0377 WSH .375 INT LOCK ST ZN
11 2 10017-00101-1585 1/4 X 2 1/2 Bolt 32 1 [0017-00009-1019 3/4" Lock Collar
12 2 10017-00103-0226 1/4" Thick Lock Nut 33 2 10017-00101-1587 SHIFI D RIVET
13 2 _10017-00042-0967 3/41.D. BLACK PLASTIC ROD CAP 34 1 10017-00033-0855(MTI F) {MTIF STRAP ( 84")
14 6 [0017-00104-0379 1/2" Internal Lock Washer 35 1 |1M051-00428-A000 MTS |FG EXTENSION
15 2 _10017-00101-1582 1/2 X 3 Bolt 36 1 [M051-00293-A000 WARNING DECAL
16 4 |0017-00101-1412 3/8 X 1 1/4 Bolt 37 1 {M051-00292-A000 HAMMER STRENGTH SHIFI D DECAL
17 1 |OK50-P1110 GUIDE ROD COLLAR 38 1 {M051-00294-A000 WEIGHT STACK NUMBER STRIP.
18 1 |AK50-50021 Increment Weight Assembly 39 1 |M051-00298-A000 INCREMENT WT. DECAL (LEFT)
19 1 |MTLE-A0004 Left Movement Arm Assembly 40 1 |M051-00335-A000 WARNING DECAL
20 2 [MTLC-PO130 MTS SIDE SHIELD 41 1 {M051-00289-A000 HAMMER STRENGTH NAME PLATE
21 1 |MTLC-PO131 SHIELD BACK PANEL

6 of 13



https://www.gympart.com/itemdesc.aspx?ic=LFS661
https://www.gympart.com/itemdesc.aspx?ic=LFS846
https://www.gympart.com/itemdesc.aspx?ic=LFS076
https://www.gympart.com/itemdesc.aspx?ic=LFS662
https://www.gympart.com/itemdesc.aspx?ic=LFS596
https://www.gympart.com/itemdesc.aspx?ic=LFS476
https://www.gympart.com/itemdesc.aspx?ic=LF14365
https://www.gympart.com/itemdesc.aspx?ic=LFS1433
https://www.gympart.com/itemdesc.aspx?ic=LFS1434
https://www.gympart.com/itemdesc.aspx?ic=LFS1435
https://www.gympart.com/itemdesc.aspx?ic=LFS1437
https://www.gympart.com/itemdesc.aspx?ic=LFS1438
https://www.gympart.com/itemdesc.aspx?ic=LFS1125
https://www.gympart.com/itemdesc.aspx?ic=LFS238
https://www.gympart.com/itemdesc.aspx?ic=LFS1497
https://www.gympart.com/itemdesc.aspx?ic=LFS1498
https://www.gympart.com/itemdesc.aspx?ic=LFS1499
https://www.gympart.com/itemdesc.aspx?ic=LFS1546
https://www.gympart.com/itemdesc.aspx?ic=LF13275
https://www.gympart.com/itemdesc.aspx?ic=LST2304
https://www.gympart.com/itemdesc.aspx?ic=LF11190
https://www.gympart.com/itemdesc.aspx?ic=LFS1652
https://www.gympart.com/itemdesc.aspx?ic=LFS065
https://www.gympart.com/itemdesc.aspx?ic=LFS980
https://www.gympart.com/itemdesc.aspx?ic=LFS319
https://www.gympart.com/itemdesc.aspx?ic=LFS129
https://www.gympart.com/itemdesc.aspx?ic=LF11229

HAMMER STRENGTH EQUIPMENT
MTS Leg Extension - Left Movement Arm

ITEM NO.

Q.

PART NO.

DESCRIPTION

MTLE-S0004

MTLE Left Movement Arm

ODINVER000S=R8eH SPRING; PULL PIN LARGE

0KS0=P0121-0000" | PULL PIN

0017-00009-1077|KNOB, BLACK TULIP STYLE

0017-00009-0925(1.0" ID OIL LITE BUSHING

0017-00042-1038|1 1/2 X 3 End Cap

MTLE-AO0Q5

Left Cam Assembly

MTLE-PO016

MTLE Counterweight

© |00 [N o |01 |~ (W N (|-

0017-00101=1584{1/2-13 X 1.50 UNC HEX BLT G5 ZN

=
o

NN R NEFER R

0017-00104-0379|WSH .500 INT LOCK ST ZN

7 of 13



https://www.gympart.com/itemdesc.aspx?ic=LFS411
https://www.gympart.com/itemdesc.aspx?ic=LFS832
https://www.gympart.com/itemdesc.aspx?ic=LFS240
https://www.gympart.com/itemdesc.aspx?ic=LFS257
https://www.gympart.com/itemdesc.aspx?ic=LFS332
https://www.gympart.com/itemdesc.aspx?ic=LFS476
https://www.gympart.com/itemdesc.aspx?ic=LFS1436
https://www.gympart.com/itemdesc.aspx?ic=LST2304
https://www.gympart.com/itemdesc.aspx?ic=LFS256

HAMMER STRENGTH EQUIPMENT
MTS Leg Extension - Left Cam Assembly

(O

D
(D @’
% 0007,

@

0 BBEE 5 ﬂ

[TEM NO. | OTY. PART NO. DESCRIPTION
1 1 |MTLE-S0010 CAM WELDMENT, LEFT(MTLE)
2 2 |0017-00103-0229 NUT 3/8 - 16 NYLOC D ST ZN
3 2 10017-00101-1444 3/8 - 16 X 24 HXS BTN. BLT.
4 2 10017-00009-1100 STOP, NYLON
5 1 |O0K50-P1154 PLATE, POLISHED SELECTOR
6 2 |0017-00101-1428 3/8-16 X 12 UNS HEX BLT G8ZN
7 2 |0017-00103-0217 NUT 3/8 - NYLOC; THIN NY NO
8 1 |MTLC-POO16 STRAP CLAMP
9 1 |CO17=00042=0995(LE-LC) CAM STOP (2-1/4")

8 of 13



https://www.gympart.com/itemdesc.aspx?ic=LFS480
https://www.gympart.com/itemdesc.aspx?ic=LFS253
https://www.gympart.com/itemdesc.aspx?ic=LFS2011
https://www.gympart.com/itemdesc.aspx?ic=LFS238
https://www.gympart.com/itemdesc.aspx?ic=LF10557

HAMMER STRENGTH EQUIPMENT
MTS Leg Extension - Seat Assembly

[TEM NO.|QTY. PART NO. DESCRIPTION
1 1 |MTLE-S0001 MTLE Seat Frame
2 2 |0K50-P1017 Seatrack Front
3 2 10017-00101-1572 1/2 X 2 1/2 Bolt
4 2 10017-00103-0224 1/2" Thin Lock Nut
5 2 |0K50-P0315-2000 ALUMINUM END CAP
6 2 |H-GRIP RUBBER GRIP, 1.0"ID (12.87")
7 4 10017-00101-1406 10-32 X 1/8" SET SCREW
8 1 1M051-00296-A000 SEAT ADJUSTMENT NUMBER STRIP

9 of 13


https://www.gympart.com/itemdesc.aspx?ic=LFS541
https://www.gympart.com/itemdesc.aspx?ic=LFS1498
https://www.gympart.com/itemdesc.aspx?ic=LFS258
https://www.gympart.com/itemdesc.aspx?ic=LFS2527
https://www.gympart.com/itemdesc.aspx?ic=LFS293

HAMMER STRENGTH EQUIPMENT
MTS Leg Extension - Seat Back Assembly

ITEM NO. | Q1Y PART NO. DESCRIPTION
1 1 |MTLE-S0002 Adjustable Seat
2 1 [0017-00042-1038 11/2 X3 End Cap
3 2 |0K50-P1007 Standard Hammer Seat Shaft
4 4 10017-00009-1019 3/4" Lock Collar
5 4 10017-00042-0967 3/4 |.D. BLACK PLASTIC ROD CAP

10 of 13


https://www.gympart.com/itemdesc.aspx?ic=LFS846
https://www.gympart.com/itemdesc.aspx?ic=LFS662
https://www.gympart.com/itemdesc.aspx?ic=LFS476
https://www.gympart.com/itemdesc.aspx?ic=LFS074

HAMMER STRENGTH EQUIPMENT

MTS Leg Extension - Pads

Z
N
To)
(@]
ol 5
el laa]
3 o
> (S |
]I % = I =
£ |9y |88 3
=“FBEENER
o| < ﬁ|ﬁ.m|u4wﬂ2mvo
TDerBmdd
moaex Crr
Qlul =l = 7<% g 2
= ®| o o0&y G ©
0| S| 3| 3| & B S| Bl &5
y N~ | o
NIRRT
= 18855888
m_m n_uA__.1__1._n.Un_UO_
a| 3ls| S| o o| B| B R
olo|dl dl dl ol ol
ol n| O O| O| D | v
SMERNREEE
Wil ol = =~ o] | o
B = A | B B D
E|lx| ol o| o X| ¥| ¥
=|o| 0| o| o|o| oo
hWu.‘llm_ﬂ2112
(@)
Z| Al | | <t| o] ©| ~| 0
=
Ll
=

11 of 13


https://www.gympart.com/itemdesc.aspx?ic=LF13275
https://www.gympart.com/itemdesc.aspx?ic=LFS2240

HAMMER STRENGTH EQUIPMENT
MTS Leg Extension - Increment Weight Assembly

Retaining Pin

0K50-P1148 Compression Spring
0017-00009-1090
Body 5 Ibs
0K50-P1107

N

Lever
0K50-P1108
Bearing Sleeve
_ Guide-3
C-Clip 0017-00006-0240

0017-00100-0189

Knob
O0K50-P1125 Slotted Pin

0017-00007-0249
Bumper-2

0K50-P1127

12 of 13


https://www.gympart.com/itemdesc.aspx?ic=LFS534
https://www.gympart.com/itemdesc.aspx?ic=LF13501
https://www.gympart.com/itemdesc.aspx?ic=LFS425
https://www.gympart.com/itemdesc.aspx?ic=LFS989
https://www.gympart.com/itemdesc.aspx?ic=LFS1891
https://www.gympart.com/itemdesc.aspx?ic=LFS1554
https://www.gympart.com/itemdesc.aspx?ic=LFS2162

HAMMER STRENGTH EQUIPMENT
MTS Leg Extension - Weight Stack

Weight Stack

7] Guide-2
7 MTFP-P0028
Head Plate

0K50-P1012-0000 ]
~ 150Ibs Belt Attachment
e \ AK50-50023
. Bolt-2
Bearing (3/8x1)

0017-00006-0220 0017-00101-1464

4

0K50-A1101

Lock Washer-2
0017-00104-0377

\ Bayonet-14 HOleS

0K50-P1011-1001

"0

E-Ring
0017-00100-0180

10lbs Weight Plate
0K50-P0483-0000

13 of 13


https://www.gympart.com/itemdesc.aspx?ic=LFS336
https://www.gympart.com/itemdesc.aspx?ic=LF13275

